



Dosage Chart

TB Preventive Treatment (TPT)

NATIONAL TB CONTROL PROGRAM

یہاں ٹی بی کے علاج کی ادویات
مفت دی جاتی ہیں



TPT FDC Treatment

S No.	Age Group	
	< 5 years	> 5 years
1	6 months INH Daily	6 months INH Daily
2	3 months HR Daily	3 months HR Daily
3	N/A	3 months HP Weekly

TPT FDC Treatment

Regimen	Duration	Dose by Age and Weight band				
3 HP	Three months of Rifapentine and a high dose of Isoniazid weekly (12 doses)	Age >14 years				
		Medicine	30-35kg	36-45kg	46-55kg	56-70kg
		INH+Rifapentine FDC (300mg+300mg)	3			

TPT FDC Treatment

Regimen	Duration	Dose by Age and Weight band				
6 H	6 months of daily Isoniazid monotherapy (182 doses)	1 pill (300mg) daily for adults, half pill for children 5 years and older of age, and a quarter for children <5 year of age. Age 10 years & older: 5mg/kg/day Age <10 years: 10 mg/kg/day (bc of high INH metabolism)				
3 HR	Three months of daily Rifampicin + Isoniazid (84 doses)	Weight Band	4-7 kg	8-11 kg	12-15 kg	>16 kg
		RH 75 / 50 mg	1	2	3	Use Adult Formulation of RH 150/75 mg